
 

- 1 - 

 
                  

 
 

 
 
 
 

 



 

- 2 - 

 
 

 
 

NO. DESCRIPTION Q'TY NO. DESCRIPTION Q'TY 

1 Base Frame 2 13 Hex Round Head Bolt M5*16 40 

2 Connect Frame 1 14 Hex Socket Countersunk Head Bolt 
M5*20 4 

3 Handle Frame 1 15 Flat WasherΦ5.5*Φ10*1  44 

4 Storage Bar 1 16 Spring WasherΦ5  44 

5 Upright Tubing 4 17 Flat Nut M5 44 

6 Loading Plate 1 18 Hex Bolt M12*105 10 

7 Inner Decorating Plate 2 19 Hex Bolt M12*80 4 

8 UHMW Board 1002*120*10 2 20 Hex Bolt M12*35 1 

9 UHMW Board 120*80*10 4 21 Spring WasherΦ12  15 

10 Aluminum End CapΦ49*Φ43.2*16  2 22 Flat WasherΦ13.5*Φ24*2.5  18 

11 Aluminum End CapΦ31.5*Φ26.8*16  4 23 Flat WasherΦ13*Φ37*3  11 

12 Set Screw M6*4 8 24 Flat Nut M12 14 



 

- 3 - 

 
 

STEP 1 
 
     Assemble Storage Bar (4) and Loading Plate (6) using 1 piece Hex Bolt M12*35 (20),1 piece Flat 

WasherΦ13*Φ37*3 (23) and 1 piece Spring WasherΦ12 (21). Please tighten bolts and nuts. 

 

        
 
 

 
STEP 2 

 
Assemble Base Frame (1) and Connect Frame (2) using 4 pieces Hex Bolt M12*105 (18), 4 pieces Flat 

WasherΦ13.5*Φ24*2.5 (22), 4 pieces Flat WasherΦ13*Φ37*3 (23) and 2 pieces Flat Nut M12 (24);  
Assemble Base Frame (1) and Loading Plate (6) using 4 pieces Hex Bolt M12*105 (18), 4 pieces Flat 

WasherΦ13.5*Φ24*2.5 (22), 4 pieces Flat WasherΦ13*Φ37*3 ( 23) and 2 pieces Flat Nut M12 (24). 
Please tighten all the bolts and nuts. 
 
 
 
 
 
 
 
 
 
 
 
 

 



 

- 4 - 

STEP 3 
 
Install Handle Frame (3) to Connect Frame (2) using 4 pieces Hex Bolt M12*80 (19), 8 pieces Flat 

WasherΦ13.5*Φ24*2.5 (22), 4 pieces Spring WasherΦ12 (21), 4 pie ces Flat Nut M12 (24). 
Please tighten all bolts and nuts. 
Put 2 pieces Upright Tubing (5) on the machine. 

 
 

 
 
 

 


